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CF 6.565 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.00 dBm RBW 500.000 kHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-100.000 MHz -66.900 MHz 00.000 kHz 48931 GHz -61.26 dBm -51.26 dB .26 dB
-66.900 MHz -44.600 MHz 00.000 kHz 49825 GHz -61.49 dBm - -11.57 dB
-44.600 MHz -23.300 MHz 00.000 kHz 54161 GHz -49.00 dBm -18.96 dB
-23.300 MHz | -22.300 MHz | 500.000 kHz | 54171 GHz -49.36 dBm | -19.56 dB
22,300 MHz 23.300 MHz = 500,000 kHz 6.58829 GHz -48.94 dBm -19.13 dB
23,300 MHz 44,600 MHz | 500,000 kHz 6.58839 GHz -48.42 dBm -18.38 dB
44,600 MHz 66,900 MHz | 500.000 kHz 6.63185 GHz -61.53 dém i -11.55dB
66,900 MHz 100,000 MHz = 500.000 kHz 6.63205 GHz -61.34 dBm -51.33 dB -11.34 dB
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CF 6.565 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.63 dBm RBW 500.000 kHz
Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-100,000 MHz -67.500 MHz 500,000 kHz 6.47255 GHz -60.75 dBm -51.12dB -11.12dB
-67.500 MHz -45.000 MHz | 500.000 kHz 6.49773 GHz -60.85 dBm -51.32 dB -11.44 dB
45,000 MHz -23.500 MHz | 500.000 kHz 6.54137 GHz -49.47 dBm -39.84 dB -19.80dB |
-23500 MHz | -22.500 MHz | 500.000 kHz | 6.54151 GHz -49.48 dBm | -39.65 dB -20.05 dB
22,500 MHz 23.500 MHz |~ 500,000 kHz 6.58849 GHz -49.53 dBm
23,500 MHz 45.000 MHz | 500,000 kHz 6.58851 GHz -48.93 dBm
45,000 MHz 67,500 MHz | 500.000 kHz 6.63233 GHz -61.14 dBém
67,500 MHz 100,000 MHz = 500.000 kHz 6.64941 GHz -60.86 dém

=
it J

Date: 28.JUN.2024 04:44:28

Sporton International Inc. (Kunshan) Page Number 1 A2-497 of 655
TEL : +86-512-57900158

FCC ID : 2ADZRBEACON19



= as. FCC RF Test Report Report No. : FR452305C

11BE40MIMO_Ant3_6565_52Tone_RUS

Spectrum =

Ref Level 15.00 dém Offset 25.80 d& Mode Sweep
Count 100/100
@ 1Rm View
10 dhiail $heck PARS
<200

o di

-10 di

Ty
T

Job / \
A0l / \.

-70d
-aod
CF 6.565 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.19 dBm RBW 500.000 kHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-100.000 MHz -67.500 MHz 00.000 kHz 48307 GHz -60.95 dBm -50.76 dB -10.76 dB
-67.500 MHz -45.000 MHz 00.000 kHz 49751 GHz -61.42 dBm - -11.23 dB
-45.000 MHz -23.500 MHz 00.000 kHz 54143 GHz -50.14 dBm -19.92 dB
-23.500 MHz | -22.500 MHz | 500.000 kHz | 54151 GHz -50.15 dBm__ -20.16 dB
22,500 MHz 23.500 MHz |~ 500,000 kHz 6.58849 GHz -49.76 dBm -19.77 dB
23,500 MHz 45.000 MHz | 500,000 kHz 6.98655 GHz -49.57 dBm -19.36 dB
45,000 MHz 67,500 MHz | 500.000 kHz 6.63245 GHz -61.40 dém & -11.23 dB
67,500 MHz 100,000 MHz = 500.000 kHz 6.64831 GHz -61.24 dBém -51.05 dB -11.05 dB
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Spectrum Emission Mask Standard: None
Peak Power -9.72 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-100,000 MHz -66.000 MHz 500,000 kHz 6.48457 GHz -60.80 dBm -51.08 dB -11.08 dB
-66.,000 MHz -44,000 MHz | 500.000 kHz 6.49931 GHz -61.00 dBm -51.28 dB -11.44 dB
44,000 MHz -23.000 MHz | 500.000 kHz 6.54197 GHz -48.16 dBm -38.44 dB B
-23.000 MHz | -22.000 MHz | 500.000 kHz | 6.54201 GHz -48.48 dBm | -38.76 dB | B
22,000 MHz 23.000 MHz |~ 500,000 kHz 6.58799 GHz -47.80 dBm -38.08 dB
23,000 MHz 44,000 MHz | 500,000 kHz 6.58801 GHz -47 .66 dBm -37.94 dB
44,000 MHz 66,000 MHz | 500.000 kHz 6.63080 GHz -61.32 dBm -51.60 dB
66,000 MHz 100,000 MHz = 500.000 kHz 6.63531 GHz -60.21 dBém -51.19 dB
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CF 7.085 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.08 dBm RBW 500.000 kHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel | AL
-100.000 MHz -65.700 MHz 00.000 kHz 6.98871 GHz -60.97 dBm -50.89 dB A
-65.700 MHz -43.800 MHz 00.000 kHz 7.01935 GHz -62.30 dBm - -12.:
-43.800 MHz -22.500 MHz 00.000 kHz 7.06209 GHz -47.11 dBm -17.
-22.900 MHz | -21.900 MHz | 500.000 kHz | 7.06211 GHz -47.75 dbm | -17.
21,900 MHz 22,900 MHz = 500,000 kHz 7.10789 GHz -48.09 dBm -18.21 dB
22,900 MHz 43.800 MHz | 500.000 kHz 7.10801 GHz -47.56 dBm -17.44 dB
43,800 MHz 65,700 MHz | 500.000 kHz 7.15061 GHz -62.90 dém .| -12.87 db
65,700 MHz 100,000 MHz = 500.000 kHz 7.17987 GHz -62.48 dBém -52.41 dB -12.41 dB
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CF 7.085 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.90 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-100,000 MHz -65.400 MHz 500,000 kHz 7.01667 GHz -61.64 dBm -51.74 dB -11.74 dB
-65,400 MHz -43.600 MHz | 500.000 kHz 7.01971 GHz -62.17 dBm -52.27 dB -12.33 dB
43,600 MHz -22,800 MHz | 500.000 kHz 7.06197 GHz -47.04 dBm -37.14 dB B
-22.800 MHz | -21.800 MHz | 500.000 kHz | 7.06221 GHz -47 54 dBm | -37.64dB | B
21,800 MHz 22,800 MHz = 500,000 kHz 7.10779 GHz -47.70 dBm -37.80 dB
22,800 MHz 43,600 MHz | 500,000 kHz 7.10789 GHz -46.70 dBm -36.80 dB
43,600 MHz 65,400 MHz | 500.000 kHz 7.15033 GHz -62.73 dBém -52.83 dB
65,400 MHz 100,000 MHz = 500.000 kHz 7.18223 GHz -62.44 dBm -52.54 dB
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CF 7.085 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power -10.32 dBm

Standard: None

RBW 500.000 kHz

Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel | AL
-100.000 MHz -66.300 MHz 00.000 kHz 6.98877 GHz -61.68 dBm -51.37 dB -
-66.300 MHz ~44.200 MHz 00.000 kHz 7.01889 GHz -62.06 dBm -t -11.
-44.200 MHz -23.100 MHz 00.000 kHz 7.06189 GHz -47.98 dBm -17.
23,100 MHz | -22.100 MHz | 500.000 kHz 7.06191 GHz ~48.84 dBm | -18.
22,100 MHz 23,100 MHz = 500,000 kHz 7.10809 GHz -49.25 dBm -19.14 dB
23,100 MHz 44,200 MHz | 500,000 kHz 7.10829 GHz -48.76 dBm -18.37 dB
44,200 MHz 66,300 MHz | 500.000 kHz 7.15127 GHz -62.73 dém 5 -12.43 dB
66,300 MHz 100,000 MHz = 500.000 kHz 7.15891 GHz -62.42 dém -52.10 dB -12.10 dB
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CF 7.085 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power -9.53 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-100,000 MHz 65,400 MHz | 500,000 kHz 7.01187 GHz -61.82 dBm -52.29 dB -12.20 dB
-65,400 MHz -43,600 MHz | 500.000 kHz 7.01969 GHz -62.10 dBm -52.57 dB -12.62 dB
43,600 MHz 22,800 MHz | 500.000 kHz 7.06207 GHz -46.86 dBm -37.33 dB 28.d8 |
22800 MHz | -21.800 MHz | 500.000 kHz | 7.06221 GHz -4673dBm | -37.20dB | .
21,800 MHz 22,800 MHz = 500,000 kHz 7.10779 GHz -47.19 dBm -37.66 dB A
22,800 MHz 43,600 MHz | 500,000 kHz 7.10791 GHz -46.87 dBm -37.34 dB .
43,600 MHz 65,400 MHz | 500.000 kHz 7.15037 GHz -62.74 dBém -53.21dB .
65,400 MHz 100,000 MHz = 500.000 kHz 7.15197 GHz -62.43 dém -52.90 dB K
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CF 6.145 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.19 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit |
-200.000 MHz -135.600 MHz 1.000 MHz 6.00242 GHz -59.20 dBm -53.01 dB -13.01 dB
-135.600 MHz -90.400 MHz 1.000 MHz 6.00942 GHz -59.33 dBm -53.14 dB -13.14 dB
-90.400 MHz -46.200 MHz 1.000 MHz 6.09874 GHz -47.34 dBm -41.15 dB -21.14 dB
-46.200 MHz -45.200 MHz 1.000 MHz 6.09882 GHz -47.56 dBm -41.37 dB -21.77 dB
45,200 MHz 46.200 MHz 1,000 MHz 6.19118 GHz -46.38 dBm -40.19 dB -20.59 dB
46,200 MHz 90.400 MHz 1,000 MHz 6.19150 GHz -46.06 dBm -39.87 dB -19.82 db
90,400 MHz 135.600 MHz 1,000 MHz 6.28046 GHz -58.47 dBm -52.28 dB -12.32 db
135,600 MHz 200.000 MHz 1,000 MHz 6.34250 GHz -58.12 dBém -51.93 dB -11.93 dB
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CF 6.145 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.39 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-200,000 MHz  -133.800 MHz 1.000 MHz 6.00854 GHz -59.72 dBm -52.33 dB -12.33dB
-133,800 MHz -89.200 MHz 1.000 MHz 6.01126 GHz -59.88 dBm -52.49 dB -12.51dB
-89,200 MHz -45.600 MHz 1.000 MHz 6.09930 GHz -47.57 dBm -40.18 dB -20.16 dB
45,600 MHz 44,600 MHz 1.000 MHz 6.09942 GHz -47.83 dBm -40.44 dB -20.84 dB
44,600 MHz 45.600 MHz 1,000 MHz 6.19058 GHz -46.88 dBm -39.49 dB -19.89 dB
45,600 MHz 89.200 MHz 1,000 MHz 6.19074 GHz -46.26 dBm -38.87 dB -18.84 db
89,200 MHz 133.800 MHz 1,000 MHz 6.27862 GHz -59.24 dBém -51.85dB -11.90 dB
133,800 MHz 200.000 MHz 1,000 MHz 6.33734 GHz -58.69 dém -51.30 dB -11.30 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.65 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-200.000 MHz -135.600 MHz 1.000 MHz 6.00846 GHz -58.74 dBm -52.09 dB -12.09 dB
-135.600 MHz -90.400 MHz 1.000 MHz 6.00954 GHz -58.85 dBm -52.21 dB -12.25 dB
-90.400 MHz -46.200 MHz 1.000 MHz 6.09846 GHz -47.98 dBm -41.34 dB -21.27 dB
-46.200 MHz -45.200 MHz 1.000 MHz 6.09882 GHz -47.90 dBm -41.26 dB -21.66 dB
45,200 MHz 46.200 MHz 1,000 MHz 6.19118 GHz -46.80 dBm -40.16 dB -20.56 dB
46,200 MHz 90.400 MHz 1,000 MHz 6.19122 GHz -46.58 dBm -39.93 dB -19.93 dB
90,400 MHz 135.600 MHz 1,000 MHz 6.28038 GHz -58.12 dBém -51.47 db -11.53 dB
135,600 MHz 200.000 MHz 1,000 MHz 6.33410 GHz -57.45 dBém -50.80 dB -10.80 dB
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CF 6.145 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.78 dBm RBW 1.000 MHz
Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-200,000 MHz  -136.200 MHz 1.000 MHz 6.00850 GHz -58.57 dBm -51.79 dB -11.79dB
-136,200 MHz -90,800 MHz 1.000 MHz 6.00894 GHz -58.61 dBm -51.83 dB -11.87 dB
-90,800 MHz 46,400 MHz 1.000 MHz 6.09858 GHz -47.35 dBm -40.57 dB -20.56 dB
46,400 MHz -45.400 MHz 1.000 MHz 6.09862 GHz -48.17 dBm -41.39 dB -21.79 dB
45,400 MHz 46.400 MHz 1,000 MHz 6.19138 GHz -47.28 dBm -40.50 dB -20.90 dB
46,400 MHz 90.800 MHz 1,000 MHz 6.19142 GHz -46.99 dBm -40.21 dB -20.21 dB
90,800 MHz 136,200 MHz 1,000 MHz 6.28090 GHz -57.48 dBm -50.70 dB -10.78 dB
136,200 MHz 200.000 MHz 1,000 MHz 6.33650 GHz -57.04 dBém -50.26 dB -10.26 dB
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CF 6.465 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.67 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-200.000 MHz -136.200 MHz 1.000 MHz 6.32402 GHz -57.96 dBm -51.29 dB -11.29 dB
-136.200 MHz -90.800 MHz 1.000 MHz 6.32886 GHz -58.16 dBm -51.49 dB -11.51 dB
-90.800 MHz -46.400 MHz 1.000 MHz 6.41850 GHz -47.24 dBm -40.57 dB -20.55 dB
-46.400 MHz -45.400 MHz 1.000 MHz 6.41862 GHz -47.49 dBm -40.82 dB -21.22 dB
45,400 MHz 46.400 MHz 1,000 MHz 6.51138 GHz -47.15 dBm -40.48 dB -20.88 dB
46,400 MHz 90.800 MHz 1,000 MHz 6.51162 GHz -47.01 dBm -40.23 dB -20.30 dB
90,800 MHz 136,200 MHz 1,000 MHz 6.60118 GHz -57.59 dBém -50.92 dB -10.93 dB
136,200 MHz 200.000 MHz 1,000 MHz 6.62994 GHz -57.34 dém -50.67 dB -10.67 dB
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CF 6.465 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.67 dBm RBW 1.000 MHz
Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-200,000 MHz _ -135.000 MHz 1.000 MHz 6.30694 GHz -58.07 dBm -51.40 dB -11.40 dB
-135,000 MHz -90.000 MHz 1.000 MHz 6.33014 GHz -58.27 dBm -51.60 dB -11.64 dB
-90,000 MHz 46,000 MHz 1.000 MHz 6.41882 GHz -46.55 dBm -39.88 dB -19.85 dB
46,000 MHz -45.000 MHz 1.000 MHz 6.41902 GHz -47.29 dBm -40.62 dB -21.02 dB
45,000 MHz 46.000 MHz 1,000 MHz 6.51098 GHz -46.90 dBm -40.23 dB -20.63 dB
46,000 MHz 90.000 MHz 1,000 MHz 6.51118 GHz -46.56 dBm -39.89 dB -19.85 dB
90,000 MHz 135.000 MHz 1,000 MHz 6.59990 GHz -57.64 dém -50.97 dB -11.00 dB
135,000 MHz 200.000 MHz 1,000 MHz 6.65266 GHz -57.44 dBém -50.78 dB -10.78 dB
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Spectrum Emission Mask

Peak Power -6.34 dBm

Standard: None

RBW 1.000 MHz
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-200,000 MHz -135.000 MHz 1,000 MHz 6.32822 GHz -57.33 dBm -50.99 dB -10.99 dB
-135.000 MHz -90.000 MHz 1.000 MHz 6.33006 GHz -57.58 dBm -51.23 dB -11.25dB
-90.000 MHz ~46.000 MHz 1.000 MHz 6.41890 GHz -46.65 dBm -40.30 dB -20.28 dB
-46.000 MHz -45.000 MHz 1.000 MHz 6.41902 GHz -47.01 dBm -40.67 dB -21.07 dB
45,000 MHz 46.000 MHz 1,000 MHz 6.51098 GHz -46.62 dBm -40.27 dB -20.67 dB
46,000 MHz 90.000 MHz 1,000 MHz 6.51114 GHz -46.66 dBm -40.32 dB -20.29 dB
90,000 MHz 135.000 MHz 1,000 MHz 6.59966 GHz -56.89 dém -50.55 dB -10.64 dB
135,000 MHz 200.000 MHz 1,000 MHz 6.60030 GHz -56.55 dBém -50.21 dB -10.21 dB

J WD e

11BESOMIMO_Ant4_6465_52Tone_RU16

Spectrum

Ref Level 10.00 dBm Offset 25,78 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PAES
0 dBf=28
d I fadTan'aaTns)seTad id il
RN
-20d| /J t 1 t ]\‘
30 dl
| i
-40 — l \ i~
e I L_
R T e I A s e S LT
=70 dl
-80 dl

CF 6.465 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask

Peak Power -6.23 dBm

Standard: None

RBW 1.000 MHz
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Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
200,000 MHz __ -136.800 MHz 1.000 MHz 6.32462 GHz -56.43 dBm -50.19 dB -10.19 dB
-136,800 MHz 91,200 MHz 1.000 MHz 6.32858 GHz -56.54 dBm -50.31 dB -10.41 dB
-91,200 MHz 46,600 MHz 1.000 MHz 6.41814 GHz -46.82 dBm -40.59 dB -20.54 dB
-46,600 MHz 45,600 MHz 1.000 MHz 6.41842 GHz -47.26 dBm -41.03 dB 2143 dB
45,600 MHz 46.600 MHz 1,000 MHz 6.51158 GHz -47.29 dBm -41.06 dB -21.46 dB
46,600 MHz 91.200 MHz 1,000 MHz 6.51190 GHz -46.89 dBm -40.66 dB -20.61 dB
91,200 MHz 136.800 MHz 1,000 MHz 6.60162 GHz -55.95 dBém -49.72 dB -0.77 db
136,800 MHz 200.000 MHz 1,000 MHz 6.65122 GHz -55.71 dBm -49.48 dB -0.48 dB
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Sporton International Inc. (Kunshan)
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Report No

. FR452305C

11BE8OMIMO_Ant1_6625_52Tone_RU16

Spectrum mﬂl
Ref Level 10.00 dm Offset 25.45 de Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PABS
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CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.64 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit |
-200.000 MHz -135.600 MHz 1.000 MHz 6.42706 GHz -57.83 dBm -51.19 dB -11.19 dB
-135.600 MHz -90.400 MHz 1.000 MHz 6.48982 GHz -58.04 dBm -51.40 dB -11.51 dB
-90.400 MHz -46.200 MHz 1.000 MHz 6.57838 GHz -47.15 dBm -40.51 dB -20.43 dB
-46.200 MHz -45.200 MHz 1.000 MHz 6.57882 GHz -47.41 dBm -40.77 dB -21.17 dB
45,200 MHz 46.200 MHz 1,000 MHz 667118 GHz -47.10 dBm -40.46 dB -20.86 dB
46,200 MHz 90.400 MHz 1,000 MHz 6.67122 GHz -46.03 dBm -39.29 dB -19.38 dB
90,400 MHz 135.600 MHz 1,000 MHz 6.76058 GHz -57.86 dém -51.22 dB -11.22 dB
135,600 MHz 200.000 MHz 1,000 MHz 6.78846 GHz -57.68 dBm -51.04 dB -11.04 dB
JU )| ARREREED e

Date: 11.JUL.2024 21:37.08
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Spectrum :El
Ref Level 10.00 dBm Offset 25.21 d& Mode Sweep
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@ 1Rm View
Limit Gheck PAES
0 def=2e
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CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.56 dBm RBW 1.000 MHz
Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-200,000 MHz _ -135.600 MHz 1.000 MHz 6.46878 GHz -58.13 dBm -50.57 dB -10.57 dB
-135,600 MHz 90,400 MHz 1.000 MHz 6.48966 GHz -58.31 dBm -50.75 dB -10.82 dB
-90,400 MHz 46,200 MHz 1.000 MHz 6.57842 GHz -48.37 dBm -40.81 dB -20.74 dB
46,200 MHz -45.200 MHz 1.000 MHz 6.57682 GHz -48.16 dBm -40.60 dB -21.00 dB
45,200 MHz 46.200 MHz 1,000 MHz 6.67118 GHz -47.99 dBm -40.43 dB -20.83 dB
46,200 MHz 90.400 MHz 1,000 MHz 6.67138 GHz -47.72 dBm -40.16 dB -20.13 dB
90,400 MHz 135.600 MHz 1,000 MHz 6.76046 GHz -58.24 dBm -50.68 dB -10.72 dB
135,600 MHz 200.000 MHz 1,000 MHz 6.80450 GHz -58.00 dBém -50.44 dB -10.44 dB
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Report No. : FR452305C

11BE8OMIMO_Ant3_6625_52Tone_RU16

Spectrum

Ref Level 10.00 dém Offset 25.76 d& Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.72 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit |
-200.000 MHz -135.000 MHz 1.000 MHz 6.44722 GHz -56.85 dBm -50.13 dB -10.13 dB
-135.000 MHz -90.000 MHz 1.000 MHz 6.49018 GHz -57.01 dBm -50.29 dB -10.34 dB
-90.000 MHz -46.000 MHz 1.000 MHz 6.57874 GHz -46.46 dBm -39.75 dB -19.70 dB
-46.000 MHz -45.000 MHz 1.000 MHz 6.57902 GHz -46.83 dBm -40.11 dB -20.51 dB
45,000 MHz 46.000 MHz 1,000 MHz 6.67098 GHz -47.07 dBm -40.35 dB -20.75 dB
46,000 MHz 90.000 MHz 1,000 MHz 6.67134 GHz -47.10 dBm -40.38 dB -20.32 dB
90,000 MHz 135.000 MHz 1,000 MHz 6.75994 GHz -57.12 dBém -50.41 dB -10.42 dB
135,000 MHz 200.000 MHz 1,000 MHz 6.79936 GHz -57.02 deém -50.30 dB -10.30 dB
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Date: 11.JUL. 2024 21:37.52
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Spectrum :El
Ref Level 10.00 dBm Offset 25.54 dB Mode Sweep
Count 1007100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -6.46 dBm RBW 1.000 MHz
Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-200,000 MHz _ -135.000 MHz 1.000 MHz 6.48994 GHz -56.31 dBm -49.84 dB -9.84 dB
-135,000 MHz -90.000 MHz 1.000 MHz 6.49042 GHz -56.49 dBm -50.03 dB -10.14 dB
-90,000 MHz 46,000 MHz 1.000 MHz 6.57862 GHz -46.25 dBm -39.79 dB -19.72 dB
46,000 MHz -45.000 MHz 1.000 MHz 6.57902 GHz -46.97 dBm -40.51 dB -20.91 dB
45,000 MHz 46.000 MHz 1,000 MHz 6.67098 GHz -46.34 dBm -39.88 dB -20.28 dB
46,000 MHz 90.000 MHz 1,000 MHz 6.67102 GHz -46.06 dBm -39.60 dB -19.60 dB
90,000 MHz 135.000 MHz 1,000 MHz 6.75990 GHz -56.37 dBm -49.91 dB -0.94 db
135,000 MHz 200.000 MHz 1,000 MHz 6.78522 GHz -56.14 dém -49.68 dB -0.68 dB
Jjl )| [ EREEEE ]
Date: 11.JUL.2024 21:38:14
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Report No

. FR452305C

11BE8OMIMO_Ant1_7025_52Tone_RU16

Spectrum mﬂl
Ref Level 10.00 dem Offset 26.04 d& Mode Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -6.42 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit |
-200.000 MHz -135.600 MHz 1.000 MHz 6.83542 GHz -56.59 dBm -50.17 dB -10.17 dB
-135.600 MHz -90.400 MHz 1.000 MHz 6.88954 GHz -56.94 dBm -50.53 dB -10.56 dB
-90.400 MHz -46.200 MHz 1.000 MHz 6.97794 GHz -48.09 dBm -41.67 dB -21.52 dB
-46.200 MHz -45.200 MHz 1.000 MHz 6.97882 GHz -48.03 dBm -41.61 dB -22.01 dB
45,200 MHz 46.200 MHz 1,000 MHz 7.07118 GHz -47.78 dBm -41.36 dB -21.76 dB
46,200 MHz 90.400 MHz 1,000 MHz 7.07122 GHz -47.34 dBm -40.92 dB -20.92 dB
90,400 MHz 135.600 MHz 1,000 MHz 7.16010 GHz -61.04 dBém -54.62 dB -14.75 dB
135,600 MHz 200.000 MHz 1,000 MHz 7.18298 GHz -60.97 dBém -54.55 dB -14.55 dB
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Spectrum :El
Ref Level 10.00 dBm Offset 26.13 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -6.78 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-200,000 MHz  -133.800 MHz 1.000 MHz 6.83518 GHz -56.70 dBm -49.92 dB -9.92 dB
-133,800 MHz -89.200 MHz 1.000 MHz 6.89138 GHz -57.23 dBm -50.45 dB -10.50 dB
-89,200 MHz -45.600 MHz 1.000 MHz 6.97910 GHz -47.08 dBm -40.31 dB -20.25 dB
45,600 MHz 44,600 MHz 1.000 MHz 6.97942 GHz -47.79 dBm -41.01 dB -21.41 dB
44,600 MHz 45.600 MHz 1,000 MHz 7.07058 GHz -47.77 dBm -40.99 dB -21.39 dB
45,600 MHz 89.200 MHz 1,000 MHz 7.07106 GHz -46.66 dBm -39.88 dB -19.79 dB
89,200 MHz 133.800 MHz 1,000 MHz 7.15866 GHz -61.22 dBm -54.44 dB -14.48 db
133,800 MHz 200.000 MHz 1,000 MHz 7.16374 GHz -61.09 dém -54.31 dB -14.31 dB
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Report No. : FR452305C

11BE8OMIMO_Ant3_7025_52Tone_RU16

Spectrum

Ref Level 10.00 dém Offset 26.23 d& Mode Sweep

Count 100/100
@ 1Rm View
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Spectrum Emission Mask
Peak Power -6.42 dBm

Standard: None

RBW 1.000 MHz

JL

Date: 11.JUL. 2024 21:38:41

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit |
-200,000 MHz -135.000 MHz 1,000 MHz 6.83498 GHz -55.84 dBm -49.41 dB -9.41 dB
-135.000 MHz -90.000 MHz 1.000 MHz 6.89002 GHz -56.49 dBm -t -10.07 dB
-90.000 MHz ~46.000 MHz 1.000 MHz 6.97898 GHz -48.14 dBm -21.71dB
-46.000 MHz -45.000 MHz 1.000 MHz 6.97902 GHz -48.05 dBm -22.03 dB
45,000 MHz 46.000 MHz 1,000 MHz 7.07098 GHz -428.01 dBm -21.99 dB
46,000 MHz 90.000 MHz 1,000 MHz 7.07102 GHz -46.35 dBm -19.93 dB
90,000 MHz 135.000 MHz 1,000 MHz 7.15982 GHz -60.15 dBm N -13.77 dB
135,000 MHz 200.000 MHz 1,000 MHz 7.16394 GHz -60.05 dBém -53.62 dB -13.62 dB
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11BESOMIMO_Ant4_7025_52Tone_RU16
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Date: 11.JUL.2024 21:40:03

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
200,000 MHz | -133,800 MHz 1.000 MHz 6.95366 GHz -55.41 dBm -48.85 dB -8.85 dB
-133,800 MHz -89.200 MHz 1.000 MHz 6.89218 GHz -56.01 dBm -49.45 dB 971 dB
-89,200 MHz 45,600 MHz 1.000 MHz 6.97038 GHz -46.72 dBm -40.16 dB -20.15 dB
-45,600 MHz 44,600 MHz 1.000 MHz 6.97942 GHz -47.31 dBm -40.75 dBb 21.15 dB
44,600 MHz 45.600 MHz 1,000 MHz 7.07058 GHz -47.06 dBm -40.49 dB -20.89 dB
45,600 MHz 89.200 MHz 1,000 MHz 7.07070 GHz -46.22 dBm -39.65 dB -19.63 dB
89,200 MHz 133.800 MHz 1,000 MHz 7.15766 GHz -59.68 dBm -53.11dB -13.42 dB
133,800 MHz 200.000 MHz 1,000 MHz 7.16166 GHz -50.44 dBém .88 dB

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452305C

11BE160MIMO_Ant1_6185_106Tone_RU16

Spectrum mﬂl
Ref Level 10.00 dém Offset 25.02 d& Mode Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -3.73 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-400.000 MHz -260.400 MHz 2.000 MHz 5.91048 GHz -56.96 dBm -53.23 dB -13.23 dB
-260.400 MHz -173.600 MHz 2.000 MHz 5.92488 GHz -57.07 dBm -53.34 dB -13.38 dB
-173.600 MHz -87.800 MHz 2.000 MHz 6.09708 GHz -46.20 dBm -42.47 dB -22.46 dB
-87.800 MHz -86.800 MHz 2.000 MHz 6.09724 GHz -46.21 dBm -42.48 dB -23.31 dB
86,800 MHz 87.800 MHz 2,000 MHz 6.27276 GHz -44.29 dBm -40.56 dB -21.39 dB
87,800 MHz 173.600 MHz 2,000 MHz 6.27380 GHz -43.96 dBm -40.23 dB -20.14 dB
173,600 MHz 260,400 MHz 2,000 MHz 6.44456 GHz -54.80 dBm -51.07 dB -11.19dB
260,400 MHz 400.000 MHz 2,000 MHz 6.56904 GHz -54.26 dém -50.53 dB -10.53 dB
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Date: 11.JUL.2024 21:41.48
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Spectrum Emission Mask
Peak Power -4.71 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
400,000 MHz __ -256.800 MHz 2.000 MHz 5.89680 GHz -56.81 dBm -52.10 dB -12.10 dB
256,800 MHz | -171.200 MHz 2.000 MHz 5.92824 GHz -56.86 dBm -52.15 dB -12.15 dB
-171,200 MHz -86.600 MHz 2.000 MHz 6.09836 GHz -44.14 dBm -39.43 dB -19.42 dB
-86.600 MHz -85.600 MHz 2.000 MHz 6.09844 GHz -45.11 dBm -40.40 dB £1.23 dB
85,600 MHz 986.600 MHz 2,000 MHz 6.27156 GHz -44.16 dBm -39.45 dB -20.28 dB
86,600 MHz 171.200 MHz 2,000 MHz 6.27204 GHz -43.74 dBm -39.03 dB -18.99 dB
171,200 MHz 256,800 MHz 2,000 MHz 6.44152 GHz -54.71 dBém -50.00 dB -10.04 dB
256,800 MHz 400.000 MHz 2,000 MHz 6.52504 GHz -54.43 dém 40.72 dB -0.72 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452305C

11BE160MIMO_Ant3_6185_106Tone_RU16

Spectrum mﬂl
Ref Level 10.00 dém Offset 25.34 d& Mode Sweep
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@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -3.98 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit |
-400.000 MHz -258.000 MHz 2.000 MHz 5.90048 GHz -56.62 dBm -52.64 dB -12.64 dB
-258.000 MHz -172.000 MHz 2.000 MHz 5.92720 GHz -56.70 dBm -52.73 dB -12.76 dB
-172.000 MHz -87.000 MHz 2.000 MHz 6.09788 GHz -44.77 dBm -40.79 dB -20.78 dB
-87.000 MHz -86.000 MHz 2.000 MHz 6.09804 GHz -45.31 dBm -41.33 dB -22.16 dB
86,000 MHz 87.000 MHz 2,000 MHz 6.27196 GHz -43.93 dBm -39.95 dB -20.79 dB
87.000 MHz 172.000 MHz 2,000 MHz 6.27212 GHz -43.99 dBm -40.01 dB -20.00 dB
172,000 MHz 258,000 MHz 2,000 MHz 6.43832 GHz -52.03 dém -48.05 dB -8.70 db
258,000 MHz 400.000 MHz 2,000 MHz 6.52044 GHz -51.30 dBm -47.32 dB -7.32 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.81 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-400,000 MHz  -255.600 MHz 2,000 MHz 5.90776 GHz -57.02 dBm -53.21dB -13.21dB
255600 MHz | -170.400 MHz 2,000 MHz 5.92952 GHz -57.18 dBm -53.37 d -13.39 dB
-170.400 MHz -86.200 MHz 2,000 MHz 6.09876 GHz -43.34 dBm -39.53 dB -19.53 dB
-86,200 MHz -85.200 MHz 2,000 MHz 6.09884 GHz -43.45 dBm -39.64 dB -20.47 dB
85,200 MHz 986.200 MHz 2,000 MHz 6.27116 GHz -42.81 dBm -39.00 dB -19.83 dB
86,200 MHz 170.400 MHz 2,000 MHz 6.27156 GHz -42.69 dBm -38.88 dB -18.85 dB
170,400 MHz 255,600 MHz 2,000 MHz 6.43968 GHz -53.21 dBém -49.41 dB -0.54 db
255,600 MHz 400.000 MHz 2,000 MHz 6.52824 GHz -52.95 deém -49.14 dB -0.14 dB
JU )| ARREREED e
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452305C

11BE160MIMO_Ant1_6505_106Tone_RU16

Spectrum mﬂl
Ref Level 10.00 dém Offset 25.26 d& Mode Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -3.90 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit |
-400.000 MHz -262.,800 MHz 2.000 MHz 6.23016 GHz -55.08 dBm -51.17 dB -11.17 dB
-262,800 MHz -175.200 MHz 2.000 MHz 6.24336 GHz -55.68 dBm -51.78 dB -11.94 dB
-175.200 MHz -88.600 MHz 2.000 MHz 6.33112 GHz -54.78 dBm -50.88 dB -23.00 dB
-88.600 MHz -87.600 MHz 2.000 MHz 6.41644 GHz -47.78 dBm -43.87 dB -24.71 dB
87,600 MHz 988.600 MHz 2,000 MHz 6.59356 GHz -46.71 dBm -42.81dB -23.64 dB
88,600 MHz 175.200 MHz 2,000 MHz 6.599372 GHz -45.91 dBm -42.01dB -21.99 dB
175,200 MHz 262,800 MHz 2,000 MHz 6.76776 GHz -54.76 dém -50.86 dB -10.86 dB
262,800 MHz 400.000 MHz 2,000 MHz 6.80734 GHz -54.63 dém -50.73 dB -10.73 dB
JU )| [ EEREEEE ]
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Spectrum Emission Mask Standard: None
Peak Power -4.53 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-400,000 MHz  -260.400 MHz 2,000 MHz 6.18640 GHz -55.21 dBm -50.68 dB -10.68 dB
260,400 MHz | -173.600 MHz 2,000 MHz 6.24488 GHz -55.80 dBm -51.27 dB -11.31dB
-173,600 MHz -87.800 MHz 2,000 MHz 6.41716 GHz -45.70 dBm -41.16 dB -21.16 dB
-87.800 MHz -86.800 MHz 2,000 MHz 6.41724 GHz -46.19 dBm -41.66 dB -22.49 dB
86,800 MHz 87.800 MHz 2,000 MHz 6.59276 GHz -45.73 dBm -41.19 dB -22.03 dB
87,800 MHz 173.600 MHz 2,000 MHz 6.59308 GHz -45.37 dBm -40.83 dB -20.81 dB
173,600 MHz 260,400 MHz 2,000 MHz 6.76528 GHz -54.84 dBém -50.31 dB -10.32 dB
260,400 MHz 400.000 MHz 2,000 MHz 6.78576 GHz -54.69 dém 50.15 dB 10.15 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452305C

11BE160MIMO_Ant3_6505_106Tone_RU16

Spectrum mﬂl
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Spectrum Emission Mask Standard: None
Peak Power -3.78 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-400.000 MHz -255.600 MHz 2.000 MHz 6.18440 GHz -53.28 dBm -49.50 dB -9.50 dB
-255.600 MHz -170.400 MHz 2.000 MHz 6.25176 GHz -54.09 dBm -50.31 dB -10.64 dB
-170.400 MHz -86.200 MHz 2.000 MHz 6.41868 GHz -43.43 dBm -39.64 dB -19.63 dB
-86.200 MHz -85.200 MHz 2.000 MHz 6.41884 GHz -43.73 dBm -39.95 dB -20.78 dB
85,200 MHz 86.200 MHz 2,000 MHz 6.59116 GHz -43.41 dBm -39.62 dB -20.46 dB
86,200 MHz 170.400 MHz 2,000 MHz 6.59148 GHz -43.00 dBm -39.22 dB -19.19 dB
170,400 MHz 255,600 MHz 2,000 MHz 6.75944 GHz -52.85 dém -49.06 dB -0.23 dB
255,600 MHz 400.000 MHz 2,000 MHz 6.78968 GHz -52.60 dBém -48.82 db -8.82 dB
- —_—
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11BE160MIMO_Ant4_6505_106Tone_RU16

Spectrum :El
Ref Level 10.00 dBm Offset 25.71 dB Mode Sweep
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@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -3.65 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-400,000 MHz  -258.000 MHz 2,000 MHz 6.18408 GHz -52.19 dBm -48.53 dB -8.53 dB
-258,000 MHz | -172.000 MHz 2,000 MHz 6.25144 GHz -52.93 dBm -49.28 d -9.90 dB
-172,000 MHz -87.000 MHz 2,000 MHz 6.41796 GHz -43.90 dBm -40.24 dB -20.24 dB
-87.000 MHz -86.000 MHz 2,000 MHz 6.41804 GHz -44.00 dBm -40.35 dB -21.18 dB
86,000 MHz 87.000 MHz 2,000 MHz 6.59196 GHz -43.40 dBm -39.74 dB -20.58 dB
87.000 MHz 172.000 MHz 2,000 MHz 6.599236 GHz -43.81 dBm -40.16 dB -20.13 dB
172,000 MHz 258,000 MHz 2,000 MHz 6.75984 GHz -52.79 dém -49.14 dB -0.58 db
258,000 MHz 400.000 MHz 2,000 MHz 6.76728 GHz -52.50 dBém -48.84 db -8.84 dB
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11BE160MIMO_Ant1_6985_106Tone_RU16

Spectrum mﬂl
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-400.000 MHz -258.000 MHz 2.000 MHz 6.60144 GHz -53.11 dBm -49.81 dB -9.81 dB
-258.000 MHz -172.000 MHz 2.000 MHz 6.72728 GHz -53.63 dBm -50.33 dB -10.37 dB
-172.000 MHz -87.000 MHz 2.000 MHz 6.89764 GHz -43.52 dBm -40.22 dB -20.19 dB
-87.000 MHz -86.000 MHz 2.000 MHz 6.89804 GHz -44.17 dBm -40.87 dB -21.70 dB
86,000 MHz 87.000 MHz 2,000 MHz 7.07196 GHz -44.19 dBm -40.89 dB -21.72 dB
87.000 MHz 172.000 MHz 2,000 MHz 7.07236 GHz -43.49 dBm -40.19 dB -20.15 dB
172,000 MHz 258,000 MHz 2,000 MHz 7.24248 GHz -58.16 dBm -54.86 dB -14.94 dB
258,000 MHz 400.000 MHz 2,000 MHz 7.24344 GHz -57.96 dém -54.66 dB -14.66 dB
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-400,000 MHz  -255.600 MHz 2,000 MHz 6.67616 GHz -53.67 dBm -49.74 dB -9.74 dB
255600 MHz | -170.400 MHz 2,000 MHz 6.72952 GHz -53.98 dBm -50.05 dB -10.07 dB
-170.400 MHz -86.200 MHz 2,000 MHz 6.89868 GHz -42.75 dBm -38.82 d -18.81 dB
-86,200 MHz -85.200 MHz 2,000 MHz 6.89884 GHz -43.02 dBm -39.00 dB -19.92 dB
85,200 MHz 986.200 MHz 2,000 MHz 7.07116 GHz -43.64 dBm -39.71dB -20.54 dB
86,200 MHz 170.400 MHz 2,000 MHz 7.07188 GHz -43.59 dBm -39.66 dB -19.59 dB
170,400 MHz 255,600 MHz 2,000 MHz 7.240356 GHz -568.75 dBém -54.81 dB -14.82 db
255,600 MHz 400.000 MHz 2,000 MHz 7.33096 GHz -58.58 dém 54.65 dB 14.65 dB
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11BE160MIMO_Ant3_6985_106Tone_RU16

Spectrum
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-400,000 MHz -259.200 MHz 2.000 MHz 6.67048 GHz -51.06 dBm -47.40 dB -7.40 dB
-259.200 MHz -172.800 MHz 2.000 MHz 6.72616 GHz -51.92 dBm -48.25 dB -8.30 dB
-172.800 MHz -87.400 MHz 2.000 MHz 6.89756 GHz -44.10 dBm -40.44 dB -20.43 dB
-87.400 MHz -86.400 MHz 2.000 MHz 6.89764 GHz -44.41 dBm -40.75 dB -21.58 dB
86,400 MHz B87.400 MHz 2,000 MHz 7.07236 GHz -45.26 dBm -41.60 dB -22.43 dB
87,400 MHz 172.800 MHz 2,000 MHz 7.07244 GHz -44.98 dBm -41.31dB -21.31dB
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-258,000 MHz | -172.000 MHz 2,000 MHz 6.73072 GHz -51.02 dBm -47.69 dB -8.21dB
-172,000 MHz -87.000 MHz 2,000 MHz 6.89780 GHz -43.18 dBm -39.85 dB -19.83 dB
-87.000 MHz -86.000 MHz 2,000 MHz 6.89804 GHz -43.21 dBm -39.69 dB -20.72 dB
86,000 MHz 87.000 MHz 2,000 MHz 7.07196 GHz -44.30 dBm -40.98 dB -21.81dB
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Duty Cycle
Test Result
Transmission Duty
Test Ru Ru Transmission
Antenna | Freq(MHz) . . Period Cycle Verdict
Mode Size Index Duration [ms]
[ms] [%]
Ant1 6425 242Tone RU16 1.46 2.73 53.48
Ant2 6425 242Tone RU16 1.46 273 53.48
11BE320MIMO
Ant3 6425 242Tone RU16 1.46 2.79 52.33
Ant4 6425 242Tone RU16 1.45 2.80 51.79
Ant1 6415 52Tone RU4 5.02 5.53 90.78
Ant2 6415 52Tone RuU4 5.02 5.56 90.29
11AX20MIMO
Ant3 6415 52Tone RuU4 5.02 5.54 90.61
Ant4 6415 52Tone RuU4 5.03 5.58 90.14
Ant1 6405 52Tone RU8 5.02 5.61 89.48
Ant2 6405 52Tone RU8 5.03 5.61 89.66
11AX40MIMO
Ant3 6405 52Tone RU8 5.03 5.60 89.82
Ant4 6405 52Tone RU8 5.03 5.61 89.66
Ant1 6385 52Tone RU16 5.40 5.99 90.15
Ant2 6385 52Tone RU16 5.40 5.99 90.15
11AX80MIMO
Ant3 6385 52Tone RU16 5.40 5.97 90.45
Ant4 6385 52Tone RU16 5.40 5.98 90.30
Ant1 6345 106Tone RU16 2.76 3.15 87.62
Ant2 6345 106Tone RU16 2.76 3.15 87.62
11AX160MIMO
Ant3 6345 106Tone RU16 2.76 3.16 87.34
Ant4 6345 106Tone RU16 2.76 3.16 87.34
Ant1 6415 52Tone RuU4 5.03 5.55 90.63
Ant2 6415 52Tone RuU4 5.02 5.53 90.78
11BE20MIMO
Ant3 6415 52Tone RuU4 5.02 5.54 90.61
Ant4 6415 52Tone RuU4 5.03 5.54 90.79
Ant1 6405 52Tone RU8 5.02 5.62 89.32
Ant2 6405 52Tone RU8 5.02 5.60 89.64
11BE40MIMO
Ant3 6405 52Tone RU8 5.02 5.61 89.48
Ant4 6405 52Tone RU8 5.02 5.61 89.48
Ant1 6385 52Tone RU16 5.05 5.80 87.07
Ant2 6385 52Tone RU16 5.05 5.78 87.37
11BES8OMIMO
Ant3 6385 52Tone RU16 5.05 5.76 87.67
Ant4 6385 52Tone RU16 5.05 5.77 87.52
Ant1 6345 106Tone RU16 3.19 3.82 83.51
11BE160MIMO
Ant2 6345 106Tone RU16 3.19 3.81 83.73
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Ant3

6345 106Tone RU16 3.19

3.86 82.64 -

Ant4

6345 106Tone RU16 3.19

3.82 83.51 -

Test Graphs

11BE320MIMO_Ant1_6425_242Tone_RU16
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02| M1 1 2.73 ms 0.52 d&
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11BE320MIMO_Ant2_6425_242Tone_RU16

Spectrum ?
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M1 1 -130.0 ps -1.07 dém
D1 M1 1 1.46 ms -31.76 di
Dz M1 1 2.73ms 0.70 dB

11BE320MIMO_Ant3_6425_242Tone_RU16

Spectrum T
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M1 1 -110.0 ps -3.01 dém
p1| M1 1 1.46 ms 2.79 dB
p2| M1 1 2.79 ms 1.27 da
—
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11BE320MIMO_Ant4_6425_242Tone_RU16
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11AX20MIMO_Ant2_6415_52Tone_RU4
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11AX20MIMO_Ant4_6415_52Tone_RU4
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Maximum power spectral density

<Puncturing Mode>

Test Result
Test Freq Ru Ru Result . EIRP Limit :
Mode Antenna (MHz) Size Index | [dBm/MHZz] Gain [dBm/MHZz] ([dBm/MHZ] Verdet
Puncturing 80M RU4 -6.73 4.7 -2.03 <5.00 |PASS
Ant1 | 6265 | Puncturing 80+40M | RU6 -6.51 47 -1.81 <5.00 |PASS
Puncturing 40M RU8 -6.58 4.7 -1.88 <5.00 |PASS
Puncturing 80M RU4 -7.02 4.7 -2.32 <5.00 |PASS
Ant2 | 6265 | Puncturing 80+40M | RU6 -6.96 47 -2.26 <5.00 |PASS
Puncturing 40M RU8 -6.64 4.7 -1.94 <5.00 |PASS
Puncturing 80M RuU4 -6.22 4.7 -1.52 <5.00 |PASS
Ant3 | 6265 | Puncturing 80+40M | RU6 -5.98 4.7 -1.28 <5.00 |PASS
Puncturing 40M RU8 -5.92 4.7 -1.22 <5.00 |PASS
Puncturing 80M RuU4 -6.21 4.7 -1.51 <5.00 |PASS
Ant4 | 6265 | Puncturing 80+40M | RU6 -6.09 4.7 -1.39 <5.00 |PASS
Puncturing 40M RU8 -5.9 4.7 -1.2 <5.00 |PASS
Puncturing 80M RU4 -0.51 4.7 4.19 <5.00 |PASS
total | 6265 | Puncturing 80+40M | RU6 -0.35 47 4.35 <5.00 |PASS
Puncturing 40M RU8 -0.23 4.7 4.47 <5.00 |PASS
Puncturing 80M RU4 -6.56 4.78 -1.78 <5.00 |PASS
11BE320MIMO| Ant1 | 6585 | Puncturing 80+40M | RU6 -6.39 4.78 -1.61 <5.00 |PASS
Puncturing 40M RU8 -6.26 4.78 -1.48 <5.00 |PASS
Puncturing 80M RuU4 -6.38 4.78 -1.6 <5.00 |PASS
Ant2 | 6585 | Puncturing 80+40M | RU6 -6.08 4.78 -1.3 <5.00 |PASS
Puncturing 40M RU8 -6.14 4.78 -1.36 <5.00 |PASS
Puncturing 80M RuU4 -6.35 4.78 -1.57 <5.00 |PASS
Ant3 | 6585 | Puncturing 80+40M | RU6 -6.32 4.78 -1.54 <5.00 |PASS
Puncturing 40M RU8 -6.04 4.78 -1.26 <5.00 |PASS
Puncturing 80M RU4 -6.25 4.78 -1.47 <5.00 |PASS
Ant4 | 6585 | Puncturing 80+40M | RU6 -5.79 4.78 -1.01 <5.00 |PASS
Puncturing 40M RU8 -5.74 4.78 -0.96 <5.00 |PASS
Puncturing 80M RU4 -0.36 4.78 4.42 <5.00 |PASS
total | 6585 | Puncturing 80+40M | RU6 -0.12 4.78 4.66 <5.00 |PASS
Puncturing 40M RU8 -0.02 4.78 4.76 <5.00 |PASS
Puncturing 80M RU1 -6.53 5.03 -1.5 <5.00 PASS
Ant1 | 6905 Puncturing 40M RU1 -6.26 5.03 -1.23 <5.00 |PASS
Puncturing 80+40M | RU7 -6.57 5.03 -1.54 <5.00 |PASS
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Puncturing 40M RU1 -6.6 5.03 -1.57 <5.00 |PASS
Ant2 | 6905 Puncturing 80M RU1 -6.76 5.03 -1.73 <5.00 |PASS
Puncturing 80+40M | RU7 -6.97 5.03 -1.94 <5.00 |PASS
Puncturing 40M RU1 -6.36 5.03 -1.33 <5.00 |PASS
Ant3 | 6905 Puncturing 80M RU1 -6.73 5.03 -1.7 <5.00 |PASS
Puncturing 80+40M | RU7 -7.01 5.03 -1.98 <5.00 | PASS
Puncturing 80M RU1 -6.17 5.03 -1.14 <5.00 | PASS
Ant4 | 6905 Puncturing 40M RU1 -5.91 5.03 -0.88 <5.00 | PASS
Puncturing 80+40M | RU7 -6.31 5.03 -1.28 <5.00 | PASS
Puncturing 80M RU1 -0.52 5.03 4.51 <5.00 | PASS
total | 6905 Puncturing 40M RU1 -0.25 5.03 4.78 <5.00 | PASS
Puncturing 80+40M | RU7 -0.68 5.03 4.35 <5.00 | PASS
Ant1 | 6145 Puncturing 20M RU4 -6.45 47 -1.75 <5.00 | PASS
Ant2 | 6145 Puncturing 20M RU4 -6.77 4.7 -2.07 <5.00 | PASS
Ant3 | 6145 Puncturing 20M RU4 -6.45 4.7 -1.75 <5.00 | PASS
Ant4 | 6145 Puncturing 20M RuU4 -6.61 4.7 -1.91 <5.00 | PASS
total | 6145 Puncturing 20M RU4 -0.55 4.7 4.15 <5.00 PASS
Ant1 | 6465 Puncturing 20M RU4 -6.47 4.78 -1.69 <5.00 | PASS
Ant2 | 6465 Puncturing 20M RU4 -6.57 4.78 -1.79 <5.00 | PASS
Ant3 | 6465 Puncturing 20M RU4 -6.14 4.78 -1.36 <5.00 | PASS
Ant4 | 6465 Puncturing 20M RU4 -5.8 4.78 -1.02 <5.00 | PASS
1BESOMIMO total | 6465 Puncturing 20M RU4 -0.21 4.78 4.57 <5.00 | PASS
Ant1 | 6625 Puncturing 20M RU4 -6.55 4.78 -1.77 <5.00 | PASS
Ant2 | 6625 Puncturing 20M RuU4 -6.52 4.78 -1.74 <5.00 | PASS
Ant3 | 6625 Puncturing 20M RuU4 -6.55 4.78 -1.77 <5.00 | PASS
Ant4 | 6625 Puncturing 20M RuU4 -6.13 4.78 -1.35 <5.00 | PASS
total | 6625 Puncturing 20M RuU4 -0.41 4.78 4.37 <5.00 | PASS
Ant1 | 7025 Puncturing 20M RU1 -7.01 5.03 -1.98 <5.00 | PASS
Ant2 | 7025 Puncturing 20M RU1 -6.61 5.03 -1.58 <5.00 | PASS
Ant3 | 7025 Puncturing 20M RU1 -7.26 5.03 -2.23 <5.00 | PASS
Ant4 | 7025 Puncturing 20M RU1 -7.11 5.03 -2.08 <5.00 | PASS
total | 7025 Puncturing 20M RU1 -0.97 5.03 4.06 <5.00 | PASS
ant1 | 6185 Puncturing 40M RU4 -6.73 4.7 -2.03 <5.00 | PASS
Puncturing 20M RU8 -6.48 4.7 -1.78 <5.00 | PASS
ant2 | 6185 Puncturing 40M RU4 -6.79 4.7 -2.09 <5.00 | PASS
Puncturing 20M RU8 -6.55 4.7 -1.85 <5.00 | PASS
11BE160MIMO Puncturing 40M RU4 -6.67 47 -1.97 <5.00 | PASS
Ant3 | 6185

Puncturing 20M RU8 -6.47 47 -1.77 <5.00 | PASS
anta | 6185 Puncturing 40M RU4 -6.96 4.7 -2.26 <5.00 | PASS
Puncturing 20M RU8 -6.62 47 -1.92 <5.00 | PASS
total | 6185 Puncturing 40M RU4 -0.77 47 3.93 <5.00 | PASS

Sporton International Inc. (Kunshan) Page Number 1 A2-536 of 655

TEL : +86-512-57900158

FCC ID : 2ADZRBEACON19



s=amranas. FCC RF Test Report Report No. : FR452305C

Puncturing 20M RU8 -0.51 47 4.19 <5.00 |PASS

Puncturing 40M RU4 -6.98 4.78 2.2 <5.00 |PASS
Ant1 | 6505

Puncturing 20M RU8 -6.59 4.78 -1.81 <5.00 |PASS

Puncturing 40M RU4 -6.45 4.78 -1.67 <5.00 |PASS
Ant2 | 6505

Puncturing 20M RU8 -6.22 4.78 -1.44 <5.00 |PASS

Puncturing 40M RU4 -6.33 4.78 -1.55 <5.00 |PASS
Ant3 | 6505

Puncturing 20M RU8 -6.14 4.78 -1.36 <5.00 |PASS

Puncturing 40M RU4 -6.07 4.78 -1.29 <5.00 |PASS
Ant4 | 6505

Puncturing 20M RU8 -5.83 4.78 -1.05 <5.00 |PASS

Puncturing 40M RU4 -0.42 4.78 4.36 <5.00 |PASS
total | 6505

Puncturing 20M RU8 -0.17 4.78 461 <5.00 |PASS

Puncturing 20M RU1 -6.55 5.03 -1.52 <5.00 |PASS
Ant1 | 6985

Puncturing 40M RU1 -7.01 5.03 -1.98 <5.00 |PASS

Puncturing 20M RU1 -6.6 5.03 -1.57 <5.00 |PASS
Ant2 | 6985

Puncturing 40M RU1 -6.86 5.03 -1.83 <5.00 |PASS

Puncturing 20M RU1 -6.65 5.03 -1.62 <5.00 |PASS
Ant3 | 6985

Puncturing 40M RU1 -6.93 5.03 -1.9 <5.00 |PASS

Puncturing 20M RU1 -6.47 5.03 -1.44 <5.00 |PASS
Ant4 | 6985

Puncturing 40M RU1 -6.88 5.03 -1.85 <5.00 |PASS

Puncturing 20M RU1 -0.55 5.03 4.48 <5.00 |PASS
total | 6985

Puncturing 40M RU1 -0.90 5.03 413 <5.00 |PASS

Note: The Duty Cycle Factor and is compensated in the graph.
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